

Atlas Tube Arkansas
 6651 E Hwy 137
 Blytheville Arkansas USA
 72315
 Tel:
 Fax:



REF.B/L: 81173885
 Date: 09/15/2023
 Customer: 1746

MATERIAL TEST REPORT

Material: 4.0x4.0x188x30"0(5x2)PBSP373	Material No: 40040188	Made in: USA														
Sales Order: 1950471	Purchase Order: SSW138141	Melted and Poured in: USA														
Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca
23054482	0.210	0.740	0.011	0.003	0.020	0.025	0.080	0.001	0.010	0.030	0.050	0.003	0.000	0.0000	0.0065	0.0036
Bundle No M400233313	PCs 10	Yield 064345 Psi	Tensile 076011 Psi	Eln.2in 35 %	Certification ASTM A500-21 GRADE B&C			CE: 0.36								
Heat	MILL	Mill Location		Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location							
23054482	BIGRIVER	Osceola,AR		EAF	76.00%	95.00%	5.00 %	75%	500							
Material Note:																
Sales Or. Note:																

Material: 10.0x6.0x188x48"0(1x1).	Material No: 100060188	Made in: USA														
Sales Order: 1950561	Purchase Order: SSW138141	Melted and Poured in: USA														
Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca
16825D	0.210	0.780	0.006	0.006	0.006	0.033	0.020	0.009	0.000	0.010	0.030	0.000	0.000	0.0000	0.0050	0.0000
Bundle No M500480844	PCs 1	Yield 060811 Psi	Tensile 075712 Psi	Eln.2in 34 %	Certification ASTM A500-21 GRADE B&C			CE: 0.35								
Heat	MILL	Mill Location		Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location							
16825D	USSTEEL	GRANITE CITY,IL		BOF	36.90%	19.80%	14.40%	100%	500							
Material Note:																
Sales Or. Note:																

Authorized by Quality Assurance *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. Steel is purchased fully killed with a fine grain practice. This document is in compliance with the requirements of EN10204 type3.1



Atlas Tube Arkansas
 6651 E Hwy 137
 Blytheville Arkansas USA
 72315
 Tel:
 Fax:



REF.B/L: 81173885
 Date: 09/15/2023
 Customer: 1746

MATERIAL TEST REPORT

Material:	4.0x4.0x375x48"0(4x2).											Material No:	400403754800			Made in:	USA	
Sales Order:	1950293											Purchase Order:	SSW138141			Melted and Poured in:	USA	
Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca		
M64834G23	0.190	0.800	0.011	0.003	0.017	0.041	0.020	0.004	0.011	0.010	0.040	0.001	0.001	0.0001	0.0040	0.0000		
Bundle No	PCs	Yield	Tensile	Eln.2In	Certification											CE: 0.34		
M801131984	8	076415 Psi	085110 Psi	33.4 %	ASTM A500-21 GRADE B&C													
Heat	MILL	MIII Location			Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location								
M64834G23	USSTEEL	GARY,IN			BOF	34.20%	19.80%	14.40%	100%	500								
Material Note:																		
Sales Or. Note:																		

Material:	4.0x4.0x375x48"0(4x2).											Material No:	400403754800			Made in:	USA	
Sales Order:	1950293											Purchase Order:	SSW138141			Melted and Poured in:	USA	
Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca		
E62092G23	0.200	0.740	0.011	0.008	0.009	0.046	0.020	0.007	0.004	0.010	0.040	0.001	0.001	0.0001	0.0020	0.0000		
Bundle No	PCs	Yield	Tensile	Eln.2In	Certification											CE: 0.34		
M801126905	8	073320 Psi	084136 Psi	34.1 %	ASTM A500-21 GRADE B&C													
Heat	MILL	MIII Location			Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location								
E62092G23	USSTEEL	GARY,IN			BOF	34.20%	19.80%	14.40%	100%	500								
Material Note:																		
Sales Or. Note:																		

Authorized by Quality Assurance *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. Steel is purchased fully killed with a fine grain practice. This document is in compliance with the requirements of EN10204 type 3.1



Atlas Tube Arkansas
 6651 E Hwy 137
 Blytheville Arkansas USA
 72315
 Tel:
 Fax:



REF.B/L: 81173885
 Date: 09/15/2023
 Customer: 1746

MATERIAL TEST REPORT

Material: 10.0x6.0x188x40*0(2x4).	Material No: 1000601884000	Made in: USA														
Sales Order: 1950564	Purchase Order: SSW138141	Melted and Poured in: USA														
Heat No	C	Mn	P	S	SI	Al	Cu	Cb	Mo	NI	Cr	V	Ti	B	N	Ca
AA9276	0.190	0.670	0.011	0.001	0.020	0.033	0.130	0.000	0.010	0.040	0.070	0.002	0.001	0.0002	0.0098	0.0024
Bundle No	PCs	Yield	Tensile	Eln.2In	Certification	CE: 0.33										
M500480840	8	060803 Psi	075354 Psi	34 %	ASTM A500-21 GRADE B&C											
Heat	MILL	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location								
AA9276	GALLATIN	Ghent,KY	EAF	60.60%	21.70%	39.00%	100%	500								
Material Note:																
Sales Or. Note:																

Material: 4.500x237x21*0(19x1).	Material No: R045002372100	Made in: USA														
Sales Order: 1954134	Purchase Order: SSW138466	Melted and Poured in: USA														
Heat No	C	Mn	P	S	SI	Al	Cu	Cb	Mo	NI	Cr	V	Ti	B	N	Ca
16938D	0.210	0.760	0.006	0.006	0.007	0.036	0.040	0.008	0.000	0.020	0.060	0.000	0.001	0.0000	0.0030	0.0000
Bundle No	PCs	Yield	Tensile	Eln.2In	Certification	CE: 0.35										
M400234668	19	069913 Psi	083803 Psi	35 %	ASTM A500-21 GRADE B&C											
Heat	MILL	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location								
16938D	USSTEEL	GRANITE CITY,IL	BOF	36.90%	19.80%	14.40%	100%	500								
Material Note:																
Sales Or. Note:																

Authorized by Quality Assurance *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. Steel is purchased fully killed with a fine grain practice. This document is in compliance with the requirements of EN10204 type 3.1



Atlas Tube Arkansas
 6651 E Hwy 137
 Blytheville Arkansas USA
 72315
 Tel:
 Fax:



REF.B/L: 81173885
 Date: 09/15/2023
 Customer: 1746

MATERIAL TEST REPORT

Material: 4.500x237x21'0"0(19x1).	Material No: R045002372100	Made in: USA														
Sales Order: 1954134	Purchase Order: SSW138466	Melted and Poured in: USA														
Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca
16938D	0.210	0.760	0.006	0.006	0.007	0.036	0.040	0.008	0.000	0.020	0.060	0.000	0.001	0.0000	0.0030	0.0000
Bundle No	PCs	Yield	Tensile	Eln.2in	Certification					CE: 0.35						
M400234667	19	069913 Psi	083803 Psi	35 %	ASTM A500-21 GRADE B&C											
Heat	MILL	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location								
16938D	USSTEEL	GRANITE CITY,IL	BOF	36.90%	19.80%	14.40%	100%	500								
Material Note:																
Sales Or. Note:																

Material: 5.563x258x42'0"0(10x1).	Material No: R055632584200	Made in: USA														
Sales Order: 1954134	Purchase Order: SSW138466	Melted and Poured in: USA														
Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca
16405D	0.220	0.830	0.010	0.006	0.007	0.040	0.040	0.007	0.000	0.020	0.070	0.000	0.001	0.0000	0.0030	0.0000
Bundle No	PCs	Yield	Tensile	Eln.2in	Certification					CE: 0.38						
M400233521	10	066950 Psi	077991 Psi	36 %	ASTM A500-21 GRADE B&C											
Heat	MILL	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location								
16405D	USSTEEL	GRANITE CITY,IL	BOF	36.90%	19.80%	14.40%	100%	500								
Material Note:																
Sales Or. Note:																

Authorized by Quality Assurance: *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. Steel is purchased fully killed with a fine grain practice. This document is in compliance with the requirements of EN10204 type3.1



Date: 9/27/2023 To: SENTRY SUPPLY dba SO#: A784518 Ltr#: 1 PO#: P0244392-08 Part: T1000601840 Qty: 2
 Heat#: aa9276* Tag: B16092623 Page: 4 of 5

Atlas Tube Arkansas
 6651 E Hwy 137
 Blytheville Arkansas USA
 72315
 Tel:
 Fax:



REF.B/L: 81173885
 Date: 09/15/2023
 Customer: 1746

MATERIAL TEST REPORT

Material:	5.563x258x42'0"0(10x1).										Material No:	R055632584200				Made in:	USA	
Sales Order:	1954134										Purchase Order:	SSW138466				Melted and Poured in:	USA	
Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca		
16405D	0.220	0.830	0.010	0.006	0.007	0.040	0.040	0.007	0.000	0.020	0.070	0.000	0.001	0.0000	0.0030	0.0000		
Bundle No	PCs	Yield	Tensile	Elon.2in	Certification													
M400233511	10	088950 Psi	077991 Psi	36 %	ASTM A500-21 GRADE B&C													
Heat	MILL	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location										
16405D	USSTEEL	GRANITE CITY,IL	BOF	36.90%	19.80%	14.40%	100%	500										
Material Note:																		
Sales Or. Note:																		

Authorized by Quality Assurance *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. Steel is purchased fully killed with a fine grain practice. This document is in compliance with the requirements of EN10204 type3.1



Date: 9/27/2023 To: SENTRY_SUPPLY.dba SO#: A784518 L#: 1 PO#: P0244392-08 Part: T1000601840 Qty: 2
 Head#: aa9276* Tag: B16092623 Page: 5 of 5